AGENDA
UNION COUNTY BOARD OF COMMISSIONERS
Regular Meeting
December 20, 2010

7:00 P.M.

Board Room, First Floor

Union County Government Center
500 North Main Street
Monroe, North Carolina

WWW.CO0.Union.nc.us

Closed Session —6:30 P.M.

1.

Opening of Meeting (*Estimated Time: 10 Minutes)

a. Invocation — Rick Plyler, Chaplain of Hemby Bridge Volunteer Fire Department
b. Pledge of Allegiance
C. Employee Recognition

Informal Comments (*Estimated Time: 10 Minutes)
ACTION REQUESTED: No action required

Additions, Deletions and/or Adoption of Agenda (*Estimated Time: 5 Minutes)
ACTION REQUESTED: Adoption of Agenda

Consent Agenda (*Estimated Time: 10 Minutes)
ACTION REQUESTED: Approve items listed on Consent Agenda
[...]
The Certificate of Insurance should note in the Description of Operations the
following:

Department: LIBRARY
Contract #2299

Insurance procured by ASIC LLC shall not reduce nor limit ASIC LLC’s
contractual obligation to indemnify, save harmless and defend Customer for
claims made or suits brought which result from or are in connection with the
performance of this Agreement.

In the event ASIC LLC receives Notice of Cancellation of Insurance required
pursuant to this Agreement, ASIC LLC shal] immediately cease performance of
all services and shall provide Notice to Union County’s Legal/Risk Management
personnel within twenty-four (24) hours.

Certificate Holder shall be listed as follows:

Union County

Attention: Keith A. Richards, Risk Manager
500 N. Main Street, Suite #130

Monroe, NC 28112

If ASIC LLC is authorized to assign or subcontract any of its rights or duties
hereunder and in fact does so, ASIC LLC shall ensure that the assignee or
subcontractor satisfies all requirements of this Agreement, including, but not
limited to, maintenance of the required insurances coverage and provision of
certificate(s) of insurance and additional insured endorsement(s), in proper form
prior to commencement of services.

ASIC LLC agrees to protect, defend, indemnify and hold Customer, its officers,
employees and agents free and harmless from and against any and all losses, penalties,
damages, settlements, costs, charges, professional fees or other expenses or liabilities of

Page 2 of 3



every kind and character arising out of or relating to any and all claims, liens, demands,
obligations, actions, proceedings, or causes of action of every kind in connection with or
arising out of this agreement and/or the performance hereof that are due, in whole or in
part, to the negligence of ASIC LLC, its officers, employees, subcontractors or agents.
ASIC LLC further agrees to investigate, handle, respond to, provide defense for, and
defend the same at it5 sole expense and agrees to bear all other costs and expenses related

thereto.,

Page 3 of 3



Attachment B

ASIC

ASIC Equipment Maintenance Agreement
Union County- No Phone Coverage
August 24, 2010

Location Name|Union County Main Number
Local Contact|Carl Lucas Contact Number
Local Address|500 North Main St Fax
Cig, St ZiP Maonroe , NC 28112 Emai
System Norrtel CS1000 M Software Rel 5.5
QUANTITY DESCRIPTION Charge Charge
Norstar, BCM, Meridian, Succession
576 Equipped Terminal Poris $ 0.98 564.48
252 Equipped Trunk Ports (includes T-1) $ 0.98 246.86
Voice Mall
16 Vpice Mail ports $ 13.50 216.00
Miscelianeous & Exceplion
1 Monitoring $ 150.00 150.00
1 Signalling Server\ Application Server $ 100.00 100.00
izt H triei7uch P 4 PO |08 3
Quarterly_$ 3,832.32
Annual Fee $ 15,329.28
Unicn Gonty:  Agreed to by: PSIC Tics
Name: Agreed 10 byz
Nare:
Title: .
Title:

Maintenance Service will be provided per the terms and conditions of Asic LLC. Master Purchase Agreement.
Service coverage will be 7x24 on all equipment listed above. Monitoring requiresa $500 setup fee . Asic LLC.
will perform quarterly reviews and adjustments to the contracted ports.

8/25/2010

lnt.

Page 1



UNION COUNTY
BOARD OF COMMISSIONERS

ACTION AGENDA ITEM ABSTRACT
Meeting Date: December 20, 2010

Action Agenda Item No. ('H ] [9

(Central Admin. use only)

SUBJECT: 12-Mile Creek WWTP NPDES Permit Modification
DEPARTMENT: Public Works PUBLIC HEARING: No
ATTACHMENT(S): INFORMATION CONTACT:
Hazen & Sawyer Task Order 30 Ed Goscicki
TELEPHONE NUMBERS:

704-296-4212

DEPARTMENT'S RECOMMENDED ACTION: Authorize County Manager to approve Hazen &
Sawyer Task Order No. 30 contingent upon Legal review.

BACKGROUND: In recent past, the North Carolina Department of Water Quality (DWQ) has
been unwilling to permit additional discharge into 12 Mile Creek primarily due to low dissolved
oxygen levels both upstream and downstream of the WWTP discharge. As a resuit on
November 16, 2009, the BOCCs approved Task Order No. 28, which authorizes Hazen &
Sawyer to perform an Expansion Alternatives Study for the 12-Mile Creek WWTP that evaluated
five different otions for the plant expansion . One of the recommended alternatives was to
expand the current plant and discharge additional plant effluent into 12-Mile Creek. By using a
scoping model (QUALZ2E), it was demonstrated that downstream water quality within 12-Mile
Creek actually improved with additional treated effluent discharge. Based on the results of the
alternatives analysis Public Works requested from DWQ "speculative effluent discharge limits"
for flows of 9, 12, and 15 mgd from the 12 Mile Creek WWTP. DWQ issues these limits on
September 1, 2010.

The next steps to expand 12-Mile Creek WWTP capacity is to obtain a permit modification for an
expanded flow of 12 mgd. 12 MGD is the projected 20 year capacity need in the basin. The
attached Task Order No. 30 for Hazen & Sawyer will include parparation of an Environmental
Assessment, conduct field services to validate the QUAL2E model as required in DWQ's
speculative limits letter, and preparation of an NPDES Permit Modification. This engineering
effort is estimated to take approximately 18 months to two years to complete once given the not-
to-proceed.

FINANCIAL IMPACT: The total Engineering fee is $382,940.00 and is broken into two parts:



$176,550.00 paid as a lump sum for the Field Services and Modeling with the remaining
$206,390.00 as a not-to-exceed based on an hourly rate schedule.

A

Legal Dept. Comments if applicable:

Finance Dept. Comments if applicable:

Manager Recommendation:



HAZEN AND SAWYER earal
Environmental Engineers & Scientizts Suite 375
Charlotie, NC 28217

(704) 357-3150
(704) 357-3152 iFax)
December 6, 2010

Mr. Scott Huneycutt, P.E.

Assistant Director

Union County Public Works Department
500 North Main Street, Suite 500
Monroe, NC 281124730

Re: Task Order No. 30
12-Mile Creek WWTP
NPDES Pemnit Modjification

Dear Mr. Huneycutt:
Please find enclosed two signed originals for the above reference project for execution
by the County. If you have any questions, please do not hesitate to call me at (704)
357-3150 or email me at jstruve@hazenandsawyer.com. Again, thanks for allowing
Hazen and Sawyer the opportunity to assist the County in this endeavor.

Very truly yours,

HAZEN AND SAWYER, P.C.

Q,,...T\. Py v

James N. Struve, P.E.
Vice President

JNS/ad

Enclosures

Now York, NY - Philadelghin, PA - Ralwigh, NC - Charkotte, NC - Greensboro, NC - Graanshoro, NC - Chavizston, ST - Atlarta, CA - Fairiax, VA - Hunpton Roeds, YA - Geitimars, MD - Cinginnedi, OH - Hollywood, . - Boca Reton, FL+ Miemi, AL



DEPARTMENT
EVERY FIELD IN THIS SECTION MUST BE COMPLETED

Party/Vendor Name: Hazen and Sawyer

Party/vendor Contact Person: * Jim Struve Contact Phone: 704-357-3150
Party/Vendor Address to mail contract to (be sure this is accurate or it could delay the processing of this contract):

Address: 4944 Parkway Plaza Blvd, Ste 375 City: Chariotte State: NC Zip: 28217
Department.  Public Works Amount: $382,940

Purpose:  Task Order #30: 12 Mile Creek WWTP NPDES Permit Modification

Budget Code(s){pul comma between multiple codes): Lb-sH Yoo - SSqy--SrPopl

Amounts expended pursuant to this Agreement will be more than $20,000. ICheck if applicable]
TYPE OF CONTRACT: (Please Check One)[y]New [ |Renewal [ |Amendment Effective Date:

If this is a grant agreement, pre-application has been authorized by the Board of Commissioners.D

This document has been reviewed and appféﬁyep ment Head as 1o technical content.
Department Head's Signature: Date: /2 /;l/d
— == e————

T —
Approval by Board ) ATTORNEY This document has been reviewed and approved by the
Approval by Manager (less than $20,000) 1 Attorney and stamp affixed thereto.  Yes 1 No

Approval by Manager per authorization of Board 1
Date of Board authorization:

Attorney’s Signature:

Approval by Manager subject to authorization by Board J Date;

Date Board authorization requested:
Clerk to confirm authorization given

Use Standard Template 1 RISK MANAGEMENT
[include these coverages: CGL U, Autold; WC Q; Professional O; Property U; Pollution O; Nonprofit d; Technology E&O O]
OR See Working Copy 3 OR No Insurance Required

Hold Contract pending receipt of Certificate of Insurance (2

With incorporation of insurance provisions as shown, this document is approved by the Risk Manager:
Risk Manager’s Signature: Date:

INFORMATION TECHNOLOGY DIRECTOR
(Applicable only for hardware/software purchase or related services)
This document has been reviewed and approved by the Information Systems Director as to technical content,

IT Director's Signature Date:

— N

Date Received: BUDGET AND FINANCE
Yes 1 No O -Sufficient funds are available in the proper category to pay for this expenditure.
Yes (3 NoQ -This contract is conditioned upon appropriation by the Union County Board of Commissioners of sufficient funds for
each request for services/goods.
Budget Code: Vendor No.: Encumbrance No.:

Notes:

Yes O No O - A budget amendment is necessary before this agreement is approved.
Yes 1 No (I - A budget amendment is attached as required for approval of this agreement.

Finance Director's Signature: Date:
CLERK
Date Received: Agenda Date: Approved by Board: d Yes [} No  at meeting of
Signature(s) Required: U Beard Chairman/County Manager 1 Finance Director (1 Clerk N
O Attorney 1 Information Tech. Director U Other:
—
COUNTY MANAGER

This document has been reviewed and s approval recommended by the County Manager. 1 Yes [ No

County Manager's Signature: Date:




APPENDIX

Exhibit A

TASK ORDER NUMBER: THIRTY

PROJECT NAME: 12-MILE CREEK WWTP

NPDES PERMIT MODIFICATION

This Task Order pertains to an Agreement by and between UNION COUNTY,
("OWNER"), and Hazen and Sawyer, P.C. ("ENGINEER"), dated January 9,
2003, (“the Agreement’). Engineer shall perform services on the project
described below as provided herein and in the Agreement. This Task Order shall
not be binding until it has been properly signed by both parties. Upon execution,
this Task Order shall suppliement the Agreement as it pertains to the project
described below.

PART 1.0

PROJECT DESCRIPTION:

The Union County Public Works Department owns and operates
the 12-Miie Creek Wastewater Treatment Plant (WWTP) located in
Waxhaw, NC. The facility treats raw wastewater generated from
the Twelve Mile Creek Service Area, and is currently permitted to
discharge a maximum month flow of 6 mgd into Tweive Miie Creek
— a tributary to the Catawba River Basin. Currently, the 12-Mile
Creek WWTP treats an average daily flow of approximately 3.63
mgd with a maximum month flow of 4.75 mgd. The plant’s liquid
treatment process consists of screening and grit removal, advanced
secondary treatment for BOD, nitrogen, and phosphorus removal,
secondary clarification, filtration, UV disinfection, and cascade
aeration prior to discharge. Solids treatment includes gravity belt
thickening and aerobic digestion with final biosolids disposal onto
permitted agricultural farmland.

A Comprehensive Water and Wastewater Master Pian (by others)
is currently being prepared. This plan will provide recommendations
and costing to the County on water and sewer infrastructure
requirements to accommodate growth during the next 20 to 30 year
planning horizon. It is projected that development will continue to
occur within the Twelve Mile Creek Service Area (albeit at a slower
rate than previously experienced within the last 10 years) due to
available land and its close proximity to the greater Charlotte
Metropolitan Area.

Preliminary master planning findings indicate that the 12-Mile Creek
WWTP will need to be expanded in the near-term to approximately

Task Crder No. 30 -1- 12-Mile Creek WWTP

NPDES Permit Modification



9 mgd and in the long-term to approximately 12 mgd. In the recent
past, the North Carolina Department of Environment and Natural
Resources’' (NCDENR’s) Division of Water Quality (DWQ) has been
unwilling to permit additional discharge into Twelve Mile Creek.
Low summer flows and periodic low dissolved oxygen (DO)
concentrations have led DWQ to guestion the ability of Twelve Mile
Creek to assimilate additional treated wastewater. However, a
scoping model (QUALZE) developed as part of the recently
completed Expansion Alternatives Development Study prepared by
Hazen and Sawyer (H&S) demonstrated that downstream water
quality within Twelve Miie Creek would actually improve with
additional treated effluent discharged from the 12-Mile Creek
WWTP. As a result, DWQ issued the County speculative effluent
discharge limits for expanded flows of 9, 12, and 15 mgd. DWQ will
require validation of the QUAL2E model with additional site specific
field data — particularly at the three DO sag points predicted by the
model.

The next step required of the County to expand the 12-Mile Creek
WWTP is to submit an environmental assessment in accordance
with the State Environmental Policy Act (SEPA). This document
delineates the impacts (direct, secondary, and cumulative) that can
be reasonably expected to occur as a result of construction and
operation of the proposed expansion project. If a “Finding Of No
Significant impact” (FONSI) is obtained following reguiatory review
of the SEPA document, then the County will need to apply to
DWQ's NPDES Unit for a permit modification for the requested
expanded flow.

Therefore, the purpose of this Task Order is two-fold:

1. Prepare an Environmental Assessment to obtain regulatory
approval for the WWTP expansion in accordance with SEPA
requirements; and,

2. Prepare and obtain a permit modification from DWQ's NPDES
Unit for an expanded flow of 12 mgd.

PART 2.0 SCOPE OF SERVICES TO BE PERFORMED BY ENGINEER ON
THE PROJECT:

Hazen and Sawyer will provide services as described below:
Task 1 — Preparation of Environmental Assessment

Prepare and submit an Environmental Assessment (EA) for the
expansion of the County’s 12-Mile Creek WWTP from 6 mgd to

Task Order No. 30 -2- 12-Mile Creek WWTP
NPDES Permit Medification



12 mgd in accordance with the requirements of the North Carolina
Environmental Policy Act. Subtasks to include the following:

1.1 Define the Project, Purpose and Need

The proposed Twelve Mile Creek Service Area,
population projections, and wastewater flow projections
will be based on the results of the on-going
Comprehensive Water and Wastewater Master Plan
provided by others.

1.2  Alternatives Analysis

Task Order No. 30

Qualitatively evaluate the direct impacts of each
alternative for the WWTP expansion. These alternatives
were previously delineated in the Expansion Alternatives
Development Study prepared by H&S and shall include
the following:

o No action (to include individual septic systems or regional

package treatment plants)

Buy additional Capacity at CMU's McAlpine Creek WWMF

Build and Buy Capacity at LCWSD’s Indian Land WWTP

Partner with LCWSD to Build New WWTP

Develop a Non-Conjunctive Reuse System

Recommended Alternative — Expand 12-Mile Creek

WWTP and Discharge Additional Plant Effluent into Twelve

Mile Creek

o Expand 12-Mile Creek WWTP and Pump Additional Plant
Effluent to the Catawba River

O 0000

Evaluate existing conditions and potential environmental
direct and indirect impacts of the proposed project on
water supplies, water resources (both surface water and
groundwater), National Wetlands Inventory (NWI)
wetland communities, water quality, land use,
topography, forestry resources, protected species,
aguatic and wildlife habitats, air quality, noise levels, and
public, scenic and recreational areas.

Conduct wetlands surveys and threatened and
endangered species field surveys as required for only the
recommended alternative (i.e., Expand 12-Mile Creek
WWTP and Discharge Additional Plant Effluent to Twelve
Mile Creek).

-3- 12-Mile Creek WWTP
NPDES Permit Modification



1.3

1.4

1.5

1.6

Task Crder No. 30

Prepare Mitigation Plan for Secondary and Cumuiative
Impacts

Meet and coordinate with the Planning Departments of the
County and with each municipality within the Twelve Mile